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Page 3 of 3 of the final fest report: 2218002-Al/pos.4 (Fungal resistance: Moulds)

Infestation of the test material

The specimens were not infested by mould fungi (no spore germination and mycelia growth) within

28 days of incubation. Also, no fungal growth occurred onto the agar (table 1, figure 2).

Table 1: Evaluation of the growth on the specimens  surface (rating*) after 28 days

Specimen No. 1 2 3 4 5

Rating 0 0 0 0 0

*Rating Description

0 No growth apparent underthe microscope (50-fold magnification)

1 No growth visible to the naked eye, but clearly visible under the microscope

2 Growth visible to the naked eye, covering u  to 25 % of the test surface.

3 Growth visible to the naked eye, covering up to 50 % of the test surface

4 Considerable growth, covering more than 50 % of the test surface

5 Heavy growth, covering the entire test surface

Figure 1: Viability control after

after 14 days of incubation

Evaluation

The test material was not infested by mould fungi (no spore germination and mycelia growth). Thus,

the material achieved the rating  0 . In accordance to the Standard that means:

The material is resistant against mould fungi.

The material does not provide a nutrient source.

The material possesses fungistatic properties.
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